

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-07-06 17:09:50

Date of Next Testing: 2027-07-05 17:09:50

Product Name: **1-Pentadecene [Standard Material for GC]**

CAS Number: 13360-61-7

Specifications & Purity: $\geq 99\%$ (GC)

Lot #: J1911047

SKU #: **P160605**

Version: **1**

Analysis #: **248018**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Purity(GC)	99-100 (%)	99.56000 %
Density (20°C)	0.777-0.78	0.77800
Refractive index n ₂₀ /D	1.438-1.44	1.43800



John Su
QA & QC Manager